

TEST REPORT

according to: EN 10204 – 2.2



Certificate no:	30199
Date:	09/05/24
Customer:	SPECIALISED WELDING PRODUCTS
Order no:	44215
Delivery Note:	1076/2024

Material:	Ag55Sn item: 7508
Standard:	ISO 17672:2016 - Ag 155
Dimension:	∅ 1,5 x 500 mm
Quantity:	9,000 kg
Batch no:	AB2398

CHEMICAL ANALYSIS (mass %): 2.2

Ag %	Cu %	Zn %	Sn %	-	-	-	-	-	-	-	-
55,100	20,900	21,900	2,000	-	-	-	-	-	-	-	-

Ni %	Mn %	Al %	Bi %	Cd %	P %	Pb %	Si %	Fe %	-	-	Others %
-	-	-	-	-	-	-	-	-	-	-	0,100

MECHANICAL / PHYSICAL PROPERTIES:

---	---	---	---	---	---	---	---	---	---	---	---
---	---	---	---	---	---	---	---	---	---	---	---
---	---	---	---	---	---	---	---	---	---	---	---

RoHS COMPLIANCY DECLARATION (2011/65/EC):

This material does not contain hazardous substances and conforms with the requirements of European Directive no. 2011/65/EC (RoHS 3.0) and of Commission Delegated Directive no. 2015/863/EC.

ADDITIONAL INFORMATION: